Single Needle Lockstitch Cylinder-Bed Needle Feed
Sewing Machine For Heavy Duty Materials

—FHFEEHEDZ DY

Single Needle Lockstitch Cylinder-Bed Compound Feed
Sewing Machine For Heavy Duty Materials

EE—ATEESED IO Y

29026408

‘No. 0602-00



HOW TO MAKE USE OF THIS PARTS LIST
W= YR+ DRFK

1. The psrt numbers of parts shown in the figure indicate the corresponding numbers (Ref. No.) shown by the Index,
BizranrMGn&aBER. BIZ&oh TV BN (RCIN)EHMIET 21 F v 2 X022 H>T. +DSBEr b N ET

2. Explanation of codes

28 o ixeR
1) Codes on the ''Note’ column
NERR Moits
@ T means this part is changed from the previous parts list,
RN AX=V AP I L TSEEBanBLrERL T
@ #1....... refer to the ““Note’ explanation at bottom of page.
001 N—LTFo CERR” OIRBAXERBL T T & o

2) Codes on the "'E.C. (Engineering change)’’ column
"REER" MoIlLS
(D A.10/83. ... Added from October, 1983
1983F 10B & nBMma hto.
@ 0$.10/83 . . . . Obsoleted from October, 1983
. 1983F 10R & n g & n iz
When previous parts (Obsoleted part) and new parts (Added parts) are nat interchangeable with each other:
HEOERUEI» L VCEENH S
In this case, even obsoleted part (D.) can be ordered with the obsoleted part number, so select the parts with changed dates and place your corders.
IOBBREEOIENRHETL EXNTEI TS, FEERC LN, VT HrOMBEERL T 3T &

Example (15))
?lef‘ Note Part No. Description E.C. Ant
0. . o . Req.
ERE & B ZEER & B 9B
1 o B1401-100000  Needle bar D.10/B3. vy -
1.1 @ B1401-100-000-A Needle bar LA10/83! 1k — 1
@ B1105-200000  Frame cover iD10/831 [ B1105-360-000 -

~{2
% B1105-300-000 Frame cover 1A10/83' T L -4 1

In case when previous parts and new part are interchangeable with each other:
BGIOERMI»HIPENEE
in this case the new part number is replaced on the '* £ & {Japanese)’’ column of the previous parts, so please order by the new part number.
IOBER. BRMEOMYKAEMEIETNCALEIHLULE,IRALTHN £ TOT, HILUVKBFTZ EXTF &0

® c.10/83
1 = [B1105-500000]  Frame cover ‘c.10/83] Ew?m 1
Correct No. Wrong No.
ELCSE Binas

Please order by the correct part number.
ELURBTI EXTFT &,
M.10/83 ... .. The amount required is changed from October, 1983

The new amount required is shown in the “Amt. Req'’. column.
1983F10R L " MBrETE -1, ZOBINBW - 33 L B NrERLTHNET

3) Codes on the “Amt. Req.”” column

"HE Moils
@ 2 P indicates amount required is 2.
R, 2E+rRHL T,
@ 20 ... Indicates length in meters. (unit is meter)
Fa, 2/t x&OLET (BEEA—PALTT)
@ - Indicates parts obsoleted from the parts list.
IR —=V YR SRS NTIERST T
(1) .. ... ... .. Indicates sub parts which construct the assembly part.

Assembiy part is shown as “asm.”’ and 23 in Japanese, in the “Description’ column.
MEBGEBMAL TUAFRIE+BOLIT. HBICSBMIENT “asm” X T & & ZTRLTHN T,

u-..-—.w—.u-.--—.u-.'sososawasosasos.su-.vs-~so\os.\o\.-..os,‘,\o\.asuso\.\.\.\g.,...,.\g\.\,.,,\..,c\.,,.,..,..,.,R.».,.-_N\.,-ﬂ.\.\w,..,,‘,

When Ordering The Spare Parts:

In order to ensure that we deliver the correct paris to you, please clearly state when ordering the corresponding PART NUMBER
(ex. B1109-012-A00) and also the PARTS LIST NUMBER (ex. G010-01, given at the bottom right of the cover) or the MACHINE SERIAL
NUMBER, because there are some parts which have been changed.

j
!
'z
{
g - !
MBBAEXDRD R ;
:mﬂ—vUxbuﬁﬁénrvémm%&&:EXmmu\%&mﬁ%wuu\an@mﬂmnr;&ITévﬁ

i

i

{

%th‘:ﬁmN*VUZFmﬁﬂﬁ%%ﬁﬁET\Wiu\mmmﬂwlu\mm&%&:&%%wndévT
T L HRDEDEROD— A EE L 5B r NI TNT I THRTEL,

R e e T L Lt Y S S PP U

i
i
!
i
7
{
7
i
7
’
i
i
{
H
7
7
{
2
!
7
!
i
i
i
7
i
i
i
!
7
{
7
{
7
i
i
i
!
i
i
i
o
i
J
]
7
:
7
|
i
!
i
{
J
;
i
7
i
!
i
]
i
i
!
7
{
i
!



A

10.

11.

12.

13.

. FRAME & MISCELLANEGUS COVER COMPONENTS

CONTENTS
H R

.................................... 1
BRER - A BB

MATN SHAFT COMPONENTS oo 2
RS R

NEEDLE BAR - UPPER FEED MECHANISM COMPONENTS . ... . ... . ... . . ... . . . . . . ... .. 3
gt - L0 BRKk

PRESSURE BAR COMPONENTS ... o 5
1A B

FEED MECHANISM COMPONENTS ... 7
= D B4R

HOOK DRIVING SHAFT COMPONENTS ... . o e, 9
B G

TENSTON POST COMPONENTS .. e e e e e s i1
SR TFEHR

THREAD WINDER & THREAD GUIDE COMPONERTS ... ... ... .. .. 13
RERE - RBERENEG

KNEE LIFTER COMPONENTS ..o 15
B BB

BELT COVER COMPONENTS .o i 16
~b b Ao - Bk

THREAD STAND COMPONENTS ... o 17
H AL T B

TABLE COMPONENTS . 18
T = B8 R

ACCESSORIES PARTS COMPONENTS ... o 19
& 5h BE £

NUMERICAL INDEX OF PARTS ..o 21

# 5]



FRAME & MISCELLANEGUS COVER COMPONENTS
BRER - A BAR

REF.NO. NOTE PART HNO. : DESCRIPTION | X 1 AMT.
1 210-90253 FACE PLATE ASH. A4 (3) 1
2 211-33004 SIDE COVER ATYRTRET AR 2
3 211-60106 SIDE COVER B 242 (B) 1
4 211-60205 NEEDLE PLATE N 4% 1
5 211-51006 SLIDE PLATE A4 1
6 TA-1250406-R0O RUBBER PLUG Mty D=12.5 L=4 1
7 B1156-026-000 OIL PIPE TAUNT 477 3
8 SS-7120910-SP SCREW 3/16-28 L=9 QAEIRY" 3/16-28 L=9 2
9 SS-6151920-SP SCREW 15/64-28 L=19.0 E5%y" 15/64-28 L=19 2

10 SS-7080710-SP SCREW 9/64-40 L= 6.8 RAE3RYT 9/64-40 L=6.8 3

11 YZ-0430390-KP WASHER RPTETH TR 2

12 SS-7111110-TP SCREY 11/64-40 L=10.5 RAEIRYT 11/84-40 L=10.5 2

13 #01 211-60304 NEEDLE PLATE (SHORT) MN4%2(2Y) 1
Note (F&D) #0L..... Optional part FF a5,



2. MAIN SHAFT COMPONENTS
| #hBA G

REF.NO. ROTE PART NO. DESCRIPTION - AMT.
1 210-44508 MAIN SHAFT PR M) 1
2 210-44607 MAIN SHAFT BUSHING, FRONT YIITY IR 1
3 210-44706 MAIN SHAFT BUSHING, CENTER 99Ty FHAR 1
4 210-44805 MAIN SHAFT BUSHING, REAR UUPAVE MY 1
5 210-44904 THREAD TAKE-UP CAM FYE VL 1
6 210-91707 CRANK ROD METI507m9 b 1
7 210-45109 CRARK PLATE NE g 25058 (B) 1
8 210-45604 NEEDLE BAR CRANK SHAFT AIFETY 50597 1
t 211-51402 FEED CAM AIIAVIVHL 1

10 210-45505 SIDE PLATE 79 AVIVRL HTUA4R 1
11 210-40555 HEND WHEEL ASH. MTITTAR FYITY 1
12 210-45406 FELT Y9I AL bt 3
13 210-45703 THRUST COLLAR 999"y 23RN 1
14 C-2020000-00  OIL VICK Y 0.2
15 SS-8151550-SP  SCREW 15/64-28 [=15 FARYT 15/64-28 L=15 3
16 SS-8660612-TP  SCREV 1/4-40 L= 6.0 FAXYT 1/4-40 L=6 2
17 PT-0405600-SH  TAPER PIN F-A°EY 1
18 NS-6680410-SP  NUT 9/32-28 oYArFIr 9/32-28 1
19 S5-1681140-SP SCREW 9/32-28 L=11 5297 9/32-28 L=11 2
20 SS-8150710-SP  SCREW 15/64-28 [.=7 FAxYT 15/64-28 1=7 2
21 S5-2110915-SP SCREVW 11/64-40 L=6.8" R¥5797 11/64-40 L=8.5 2
22 S5-9702110-3P  SCREW IyAE" b 2
23 SS-8660610-TP  SCREW  1/4-40 L=6 FAXYT 1/4-40 L=6 2
24 210-91806 THREAD TAKE-UP LEVER FUETY 1
25 105-19502 ROLLER vk van 1
26 #01 210-46107 ROLLER FukeTvan 1
27 #01 210-46206 ROLLER FUkTvan 1
28 210-46305 ROLLER STUD FueTvan ¥y 1
29 SD-1070901-TP  HINGE SCREV ENVEVM 1
30 RE-0400000-K0  E-RING Ed" b2y 4 1
31 NS-6680410-SP  NUT 9/32-28 RYByFIr 9/32-28 1

Note (FD) #01..... Selective parts
-2 -

RS,



3. NEEDLE BAR - UPPER FEED MECHANISM COMPONENTS

ik - EXOBEGR




REF.NO. NOTE PART NO. DESCRIPTION E v % 4 AMT.
1 210-92002 NEEDLE BAR ME"Y 1
2 #02  210-92101 FRAME DRIVING BASE ML 95" 1
3 210-92200 PRESSURE PLATE MET9IE" 94 HIAZ 1
4 210-92309 NEEDLE BAR CONNECT TON M DE § 1
5 HC-5320023-00 _ NEEDLE (794 NM=230) N (794 NM=230) 1
6 210-92408 NEEDLE STOPPER AT A 1
7 210-92507 DRIVING SHAFT FIIY 1
8 210-92606 DRIVING SHAFT FRONT METAL FEVD 2TARN 1
9 210-92705 DRIVING SHAFT REAR METAL IS TRARN 1

10 210-92804 DRIVING SHAFT FRONT ARM FIYY €I 95 1
11 211-61609 DRIVING SHAFT REAR ARM A AT II9T 95 (A) 1
12 211-61708 CRIVING SHAFT REAR ARM B FHY 29795 (B) 1
13 210-93000 FRAME DRIVING LINK EDISEON: 1
14 210-48707 HINGE SCREW VAT R 2T VEY 2
15 211-61807 FRAME DRIVING ROD ME™Y 391" 9ayh 1
16 210-93208 PRESSURE PLATE AN9E{ 19142 1
17 210-93307 PRESSURE SHAFT A9L9E4 AIIIAYY 1
18 210-93406 FRAME DRIVING BASE SHAFT P AUEDT S TRV 1
19 210-93505 FRAME DRIVING BASE SHAFT METAL PN ELTSTAP AU Rt 1
20 210-93604 FRAME DRIVING BASE GUIDE ME AL 9% 9 1
21 #01  211-65303 FRAHE DRIVING BASE NEY F9E 9 4 1
22 CS-1801211-SH  THRUST COLLAR D=18 W=12 292497 D=18 W=12 2
23 $$-8660810-TP  SCREYW MAEYS 1/4-40 L=8 4
24 $S-8150710-SP  SCREV 15/64-28 L=7 A7V 15/64-28 L=7 1
25 $$-8150710-SP_ SCREW 15/64-28 L=7 A7y 15/64-28 L=1 1
26 SS-8660512-TP  SCREW 1/4-40 L=5 VA¥Y 1/4-40 L=5 1
27 SS-7151550-SP  SCREW 15/64-28 L=14.5 W57V 15/64-28 L=14.5 1
28 $$-8201813-CP  SCREW 5/16-18 L=18 RYFE A 5/16-18 L=18 1
29 $$-9202443-CP  SCREW 5/16-18 L=24 nYPIEAh 5/16-18 L=24 1
30 SH-8061212-TP __SCREW H6X12 PAZYS M6 L=12 1
31 D2446-141-E00  METAL SCREV A9 9% A4S AR AT 1
32 SH-8061212-TP  SCREW MBX12 FAEYS M6 L=12 1
33 S5-6110710-TP  SCREW 11/64-40 L= 6.5 £9%9° 11/64-40 L=6.5 1
34 $S-8660522-TP  SCREW 1/4-40 L=4.5 bAFYS 1/4-40 L=4.5 2
35 SH-6061552-TP  SCREW M6 L=15 DYAITIE b 1
36 SH-8061212-TP  SCREW M6X12 bEY" M6 L=12 1
37 $5-7111120-SP SCREW 11/64-40 L=10.5 WWEIFY” 11/64-40 L=10.5 1
38 SS-7151120-SP  SCREV 15/64-28 L=11 WEIRY” 15/64-28 L=11 1
39 B1424-158-000  HINGE SCREW P NUE DI SR T SPSINERS 2
40 RE-0700000-KO _ E-SHAPED SNAP RING (7HM) EX"%E49 7 2
41 RE-0800000-KO  E~RING RIS VL 2
12 £Q-2020000-00  OTL WiCK 19y 1
43 #02  210-49200 DRIVING CAM AL ) 1
44 #02  210-49309 CONNECTING ROD 994y} 1
45 #02_ 210-49408 DRIVING SHAFT ARM, FRONT 9945995 (21) 1
46 #02  210-49507 DRIVING SHAFT ARM, REAR S99 (591) 1
47 #02  210-49606 FEED ROCKER SHAFT CULLURA: 1
48 #02  210-49705 BUSHING, FRONT GIHIYY IR 1
49 #02  210-49804 BUSHING, REAR PIRIYN FEARN 1
50 #02  210-49903 ROD OARLUAPT ML 1
51 #02  210-50000 HINGE SCREW 9IR YL B VRS 1
52 #02  210-50109 VASHER IURIIIRT BTV R 1
53 #02  210-48707 HINGE SCREV LTI R 2N VR 2
54 #02  210-48707 HINGE SCREW AP URE R ANESY 2
55 #02  210-93901 L LINK LA™ 20V 1
56 #02  210-94008 UPPER FEED FRAME DRIVING LINK 99190 29K°9 )7 1
57 #02  210-94107 PRESSURE FQOT THLIHTY 1
58 #02  210-94701 UPPER FEED BAR PRI Y 1
59 #02  210-94800 UPPER FEED BAR PIN SR F LY 1
60 102 210-94909 UPPER_FEED BAR GUIDE SIAIYE" S 4 1
61 #02  SS-8660610-TP  SCREW 1/4-40 L= b7Y 1/4-40 L=6 2
62 #02 SH-5061552-TP  SCREW M6 L=15 DYAIT I b 1
63 #02 $$-9201813-CP  SCREW 5/16-18 L=18 nYIIE R 5/16-18 L=18 1
64  #02 NS-6720440-SP  NUT 11/32-28 nYPIIYL 11/32-28 1
65 #02 SS-8150710~SP_ SCREW 15/64-28 L=7 bA%Y" 15/64-28 L=7 2
66 102 RE-0800000-KO  E-RING EF %147 8 2
67 #02 SS-7110840-SP  SCREW 11/64-40 L=7.8 ey 11/64-40 L=7.8 1
68 #02  RE-0800000-KO  E-RING E4"2kAD 8 2
69 #02 SS-7110540-SP  SCREW 11/64-40 L=5 WWEIFY 11/64-40 L= 5 3
Note (FE&E) #0L.....For TSN-421 TSN-421 F
#02.... . For TSC-441 TSC-441 B



4. PRESSURE BAR COMPONENTS

A HEBE £

§Y



REF.NO. NOTE

PART NO.

DESCRIPTION A AMT.

1 210-50505 PRESSER BAR APIR"Y 1

2 210-50604 PRESSER BAR BUSHING THLE" 9343 1

3 210-50703 SCREW 9L Fa9Ly5y” 1

4 210-50802 SPRING TYIFaILYN" 7 1

5 #02 210-95005 PRESSURE BAR IR 92" % 1

8 #01  211-65402 PRESSURE BAR GUIDE BRACKET THIET 97" % 1

7 210-51008 HAND LIFTER LINK L7 51 1

8 210-51107 HAND LIFTER CAM THIPE 1

9 210-51206 HAND LIFTER LEVER THIPET bn”- 1

10 #02  210-95153 PRESSURE FOOT STUD ASH. TYLIEPY (93) 1
11 210-95104 PRESSURE FOOT STUD THIIR7Y (1)
12 210-97506 GUARD ATHT (1)
13 ¥01  211-65550 PRESSURE BAR ASH. T¥1(13) 1
14 211-65501 PRESSURE BAR 91 (1)
15 210-97506 GUARD ETE00 Ml 4y
16 210-51305 NUT THLFa9Ly #9 Iok 1
17 210-51404 GRIP TFEPI LN~ 28 947% 1
18 #02  210-51503 GUIDE PLATE THIR 92 F a1 A"y 1
19 210-51602 THRUST COLLAR THIPF™ BazI2MY 1
20 102 210-51701 ROLLER FOLLOVER n-9- 7107 1
21 %02 210-51800 GUIDE NUT FHIR 92 % amh Y%y 1
%2 S3-8660522-TP  SCREW 1/4-40 L=4.5 PAEYT 1/4-40 L=4.5 2
23 S3-8150410-SP  SCREVW 15/64-28 L=4 AFYT 15/64-28 L=4 1
24 $5-6121210-SP  SCREW 3/16-28 1.=12 E9%Y" 3/16-28 L=9 2
25 SS-7091410-SP__ SCREW 9/64-40 1.=13.5 RALTFY" 9/64-40 1,=13.5 1
26 NS-6090310-SP  NUT 9/64-40 ay#739t 9/64-40 1
27 $5-6660622-TP  SCREW BoRI7IH" b 1
28 S$-7621040-SP SCREW 3/16-32 L= 9.5 TRLIRY" 3/16-32 1.29.5 2
29 B1662-562-000  COLLAR AN = §H % 1
30 PS-0300201-KP__ SPRING PIN 3.0X20 272UV Y 3.0%20 1
31 #01 35-8660812-TP  SCREW 1/4-40 L= 6.0 PAZYT 1/4-40 L=6 2

Note (FSC) #0L....For TSN-421 TSN-421
#02.....For TSC-441 TSC-441 A



5. FEED MECHANISN COMPONENTS
% 0 B%

37 24 10 12 e




REF.NO. NOTE PART RNO. DESCRIPTIOHN A AMT.
1 211-51907 FEED BAR AaT4 1
2 211-52004 FEED BAR LINK ARy 1
3 211-52103 DRIVING SHAFT FURTA YTty 1
4 211-52251 FEED ROCKER SHAFT ASH. AN INY™Y (92T ) 1
5 211-52400 BUSHING, FRONT AAAEHYSTY 21420 1
6 211-52509 BUSHING, REAR 2AALETYI Y FRAh 1
7 211-82003 FEED ROCK SHAFT CRAHNK FERSF UL 1
8 211-52707 ROD PEREI1T] 1
9 B1619-241-H00  FEED CONNECTING LINK REREUNY 1

10 211-528086 FEED REGULATOR LA EV VLN 1
11 210-54606 LEVER AIVUNT- 1
12 211-52905 SIDE COVER THIUAT = 2bT 4% 1
13 211-62300 FEED DOG 17 1
14 210-54507 LEVER GRIP AHIUAT= 237y 1
15 211-53606 DRIVING SHAFT METAL TPURTA DT a9 Iy AR 1
16 210-54408 LEVER SHAFT FNUNT= 9T !
17 216-54705 NUT A7) Faney Fob 1
18 210-54804 SPRING A7Fa9ey FybaTx 1
19 211-53705 FEED BAR PRESSURE ATYRT ST 1
20 211-53804 HINGE SCREW AR 2T YEyT 1
21 211-53903 SUPPORT PLATE A7Fa9E92T 4 9<% 1
22 210-54903 BALL M)F39EY39 19%29 1
23 210-26901 HINGE SCREW FAVEVE 1
24 B1424-158-000  HINGE SCREW CAVE PN 1
25 B1617-241-H00  HINGE SCREW, A TERRYVY 2TURIT A 1
26 B1618-241-H00  HINGE SCREW, B TERRZYVY ZTU9T B 1
27 SD-0790801-SP  HINGE SCREW D=7.94 H=8 27v29" D=7.94 H=8 1
28 NS-6160520-SP  NUT 1/4-24 DINTIIr 1/4-24 1
29 35-7110840-SP  SCREW 11/64-40 L=7.8 RT3 11/64-40 1.=7.8 1
30 RE-0800000-KO _ E-RING EF" 2149 8 1
31 35-8151150-SP  SCREW 15/64-28 L=10.5 FA3YT 15/64-28 L=10.5 1
32 SH-6061802-TP  SCREW M6 L=18 WYHI7 TR Wb 2
33 RE-0700000-KO  E-SHAPED SNAP RING (7MM) E#™abag 7 1
34 335-8660330-SP  SCREW 1/4-40 L= 3.0 FARDT 1/4-40 L=3 4
35 NS-6680410-SP  NUT 9/32-28 oY73Yr 9/32-28 1
36 S5-6121610-SP  SCREW 3/16-28 L=15.5 L93Y" 3/16-28 L=15.5 A
37 35-6621840-SP - SCREW 3/16-32 L=18.0 k9329 3/16-32 L=18 1
38 35-7150940-8P  SCREW 15/64-28 L=9 WE33YT 15/64-28 L=9 A
39 S35-6110610-TP  SCREW 11/64-40 L=6 57297 11/64-40 L=6 2
40 $5-8150750-SP  SCRE¥ 15/64-28 L=7 PAzy” 15/64-28 L=7 1
41 §5-8151150-SP  SCREV 15/64-28 L=10.5 MA%YT 15/64-28 L=10.5 1
42 C5-1471012-SH  THRUST COLLAR D=14.72 ¥=10 232k9% D=14.72 ¥=10 1
43 C3-1111019-SH  THRUST COLLAR D=11.11 W¥=10 272b97 D=11.11 ¥W=10 1



6. HOOK DRIVING SHAFT COMPONENTS
T 8hRaR

36




REF.NO. HOTE

PART NO.

DESCRIPTION [ S AMT.

1 210-55504 CONNECTING ROD 230y E" 1
2 210-55603 CON-ROD ECCENTRIC CAM FF0yET AVIVEA 1
3 210~55702 CAM SLIDE PLATE 2F0YET AVIVEL §TY4% 1
4 210-55801 OSCILATIRG ROCK SHAFT 11741 1
5 211-54000 HINGE SCREW 14793977 1
8 211-54109 ROCK SHAFT BUSHING 79297 AR 1
7 211-54208 HOOK DRIVING SHAFT CRANK 271 1
3 210-56205 CRANK SLIDE BLOCK 79 ETR 1
9 210-56304 SLIDE BROCK STUD 793 WETRYTY 1
10 211-54307 HOOK CRIVING SHAFT ML) 1
11 211-54406 DRIVING SHAFT BUSHING, FRONT IRV AN 1
12 211-54505 DRIVING SHAFT BUSHING, REAR VRITT PRARL 1
13 211-63001 SHUTTLE DRIVER M 1
14 211-54703 SHUTTLE RACE BODY ™2 1
15 210-57005 SI.IDE PLATE A 21793 9Av42 A 1
16 210-57104 SLIDE PLATE B 793 uh3Av4% B 1
17 210-57203 CON-ROD PIN 7Y LuAYITY 1
18 210-57302 CON-ROD PIN WEDGE FF0y b LUEYITY RARCY 1
19 210-57401 BOBBIN AETY 1
20 211-54802 HOOK COVER ARAN - 1
21 211-54901 HOOK COVER SPRING BRANT-A" % 2
22 210-57500 HOOK COUNTER SPRING ATH°2 I % 2
23 210-57609 CAGE & ROLLER =T & 0-9 1
24 B1806-038-000  OIL FELT VRV 9IRARR JIAL 2
25 211-55007 HOOK COVER SCREW EWEI D SN 2
26 SD~0260271-SP  HINGE SCREW D= 2.60 H= 2.7 27uzxyT D=2.6 H=2.7 2
27 210-41850 HOOK COVER y 1
28 #01 211-55106 MIKAZUKI (1) Y% (1) 1
29 #01 211-55205 MIKAZUKI (2) IWYTF(2) 1
30 #01 211-55304 MIKAZUKT (3) 3I89°%(3) 1
31 #01 211-55403 HIKAZUKT (4) YR (4) 1
32 #01 211-55502 MIKAZUKI (5) 33973 (5) 1
33 #01  211-55601 MIKAZUKT (6) WY1 (6) 1
34 #01 211-55700 MIKAZUKT (7) YT (7) 1
35 S3-8151550-SP  SCREW 15/64-28 L.=15 PA%Y" 15/64-28 L=15 1
36 SK-6081802-TP  SCREW UYBI7FR" R 2
37 55-2110920-TP  SCREW 11/64-40 1=8.5 529" 11/64-40 L=8.5 2
38 S5-8150750-SP SCREW 15/64-28 L=7 FAx9™ 15/64-28 L=7 1
39 C3-3030000-00  OIL WICK Yy 1
40 TA-0290301-H0 __PLUG 2.9%3.2X3 bty D=2.9%3.2 1.=3 1
41 210-57708 SCREW 13702 B4R YAEY” pA
42 N3-6110420-SP  NUT 11/64-40 nya7¥9h 11/64-40 2
43 SS-7621510-SP SCREW UkIFY” 1
44 210-57906 SCREW AR 72 FARYT 2
45 S5-8151550-SP_ SCREW 15/64-28 L=15 bA%Y” 15/64-28 L=15 1
46 S5-8151550-SP  SCREW 15/64-28 1.=15 FA%9™ 15/64-28 L=1h 1
47 PT~0401800-80  TAPERED PIN 4.0X18 F-NE%Y 4X18 1
48 SH-6081802-TP  SCREW 099735 hb 1
49 NS-6680320-SP  NUT 9/32-28 oyByrIr 9/32-28 1
50 CS-1471012-SH _THRUST COLLAR D=14.72 W=10 A7Zb9% D=14.72 ¥=10 1
51 S5-8660330-SP  SCREW 1/4-40 L= 3.0 FAz9T 1/4-40 L=3 2
52 55-6151142-TP  SCREW 15/64-28 L=10.5 IIRT7 5" A 15/64-28 1

Note (#E5D) #01

...9elective paris

- 10 —

RS



7. TENSION POST COMPONENTS
AT RAR




REF.NO. ROTE PART NO. DESCRIPTION | T ~AMT.

1 210-59001 THREAD TENSION POST AFF392 #°9 1
2 B3126-012-000  TENSION DISC . AMFI-2%5 2
3 B3125-012-000  THREAD TENSIGN STUD NUT {hF3-2 FYb 2
4 210-59100 THREAD TENSTON SPRING AbFany A% 2
) 210-59209 THREAD TENSION POST BRACKET AFFagh™y b7 4 1
) 210-59308 THREAD TENSION GUIDE {MFany 7Ui4 1
7 210-59407 THREAD RELEASING PLATE ey P RS 1
3 210-59506 SLACK THREAD GUIDE EE R L 1
g 210-59605 SPRING A {FMIAT % A 1
10 210-59704 THREAD TAKE-UP SPRING GUIDE {PhYNT R B 1
11 210-59803 SPRING SUPPORT PLATE {MEUNTR 943 1
12 210~59902 THREAD TENSTON ¥HEEL POST L ERPUAS T A 1
13 210-60009 THREAD TENSTON WHEEL LSRN 1
14 210-60108 WHEEL FELT ARPUFATTANR Tk 2
15 210-60207 FELT SUPPORT PLATE ARPYFADTRR Jahbh THI4R 2
16 D1129-141-EAO0  ARM THREAD GUIDE BOTTOM ASM. P=b AFPUIAYR B3 1
17 B1131-562-000  FRAME THREAD GUIDE, LOVER AMPUFL D2 1
18 NS-6680320-SP  NUT 9/32-28 By I+ 9/32-28 1
19 SD-0600321-SP HINGE SCREW D= & H= 3.2 2°vxyT D=6 H=3.2 1
20 NS-6150310-SP  NUT 15/64-28 ayhy39h 15/64-28 1
21 SS-7111120-SP SCREW 11/64-40 L=10.5 IMETEYT 11/64-40 1.=10.5 2
22 S8-7090610-SP  SCREW 9/64-40 =8 TRV 9/64-40 L=6 1
23 S8-7090710-SP  SCREW 9/64-40 L= 6.8 LIS 9/64-40 L=6.8 1
24 S3-1090410-SL. SCREW 9/64-40 [=4 #3337 9/64-40 L=3.7 1
25 SS-7090710-SP  SCREW 9/64-40 L= 6.8 kT2 9/64-40 L=6.8 1

- 12 —



8. THREAD WINDER & THREAD GUIDE COMPONENTS
RAERE - RERERNBG

- 13 —




REF.KO. NOTE

PART NO.

DESCRIPTION [ AMT.
1 210-42908 THREAD WINDER PLATE fFF 2742 1
2 SS-T111120-SP SCREW 11/64-40 L=10.5 IAEIRYT 11/64-40 L=10.5 4
3 210-61056 THREAD WINDER ASM. ARREZTL Ky 1
4 B3201-158-000  THREAD WINDER BASE L A (1)
5 210-61007 THREAD WINDER SHAFT 1reRI"Y (1)
6 B3203-158-000  WASHER INEFARSINITE AP A (3)
7 210-61106 BOBBIN PRESSER E VY & (1)
8 210-61205 BOBBIN PRESSURE SPRING FTETVIFL AT (1)
9 SS-5060410-SP  SCREW 3/32-56 L=3.5 b3279° 3/32-56 1.=3.5 (2)
10 D2443-141-EQ0 _ ADJUSTING SCREW LENAVESD (1)
11 NS-6080210-SP  NUT 1/8-44 a9BIFYe 1/8-44 (1)
12 B3203-232-000  BOBBIN WINDER WORM WHEEL SLEE VA (1)
13 B3204-232-000  BOBBIN WINDER FRAME VA (1)
14 B3205-232~000  HINGE SCREW, TMRFYTT 2T uRy” (1)
15 B3206-232-000  BOBBIN WINDER TENSION BRACKET {R3%Y7 7874 Fa-£Y42 (1)
16 B3208-232-000  SPRING ARREITHRT4 AT R (1)
17 B3209-232-000  WASHER REEE A S A (2)
13 A3222-958-000  BOBBIN WINDER SPRING,LONG ARF ITHRTL Fa-094k nx (1)
19 B3207-158-000  THREAD WINDING SHAFT COLLAR TRIF7°NT H5- (1)
20 SS-7111810-SP SCREW 11/64-40 1,=18 MY 11/64-40 [=18 3)
21 SD-0720193-SP HINGE SCREW D= 7.24 H= 1.9 2TUayT D=7.24 H=1.9 (1)
22 NS-6110310-SP  NUT 11/64-40 YH759+ 11/64-40 (1)
23 NS-6120310-SP  NUT 3/16-28 avhr¥yr 3/16-28 (1)
24 NS-6110310-SP  NUT 11/64-40 ayA7IYE 11/64-40 (1)
25 210-61403 STOPPER 1h3% AbwA®- i
26 SS-7112810-SP SCREW 11/64-40 L=28 EIRYT 11/64-40 L=28 1
27 210-61502 THREAD CUT & CLAMP PLATE AMFY RITATY 1
28 SS-6080410-SP SCREW 1/8-44 1,=4 3397 1/8-44 |.=4 2
29 210-61601 FRIOCTION WHEEL SRS IS LA 4 1
30 SS-8150710-SP  SCREW 15/64-28 L=7 M#Y" 15/64-28 L=7 2
31 210-61759 THREAD WINDER GUIDE BASE ASM. PER VA% RS AR 1
32 210-61700 THREAD WINDER GUIDE BASE YRAL PUFART4 (1)
33 B3129-012-B00  TENSION SPRING B AMF3-Y A% B (1)
34 210-59001 THREAD TENSION POST fhFa9y K79 (1)
35 B3126-012-000  TENSION DISC 1M 53-8 (2)
36 B3125-012-000  THREAD TENSION STUD NUT AMF-2 I (1)
37 NS-6680320-SP  NUT 9/32-28 aypy e 9/32-28 (1)
38 B2510-158-000  THREAD WINDER THREAD GUIDE ARRFAPPUT 4 1
39 210-61908 GUIDE BRACKET ARIF ARPVTA MUVERT A 1
40 S5-7110810-SP  SCREW LIV 11/64-40 1=8.5 1
41 35-4080610-SP  SCREW 1/8-44 =6.4 FATRYY 1/8-44 1.=6.4 1
42 SS-7090710-SP  SCREW 9/64-40 L= 6.8 RETEYT 9/64-40 1=6.8 1
43 SS-7151120-SP  SCREW 15/64-28 L=11 IhEFYT 15/64-28 L=11 2

- 14 -



9. KNEE LIFTER COMPONENTS

2 Ay s SLED
i6

REF.NO. NOTE PART NO. DESTRITPTION [ AMT
1 210-62807 PRESSER BAR LIFTING LINK EX7FTYVY 2
2 B1342-591-000  PRESSER BAR LIFTING SPRING E¥PFONT R 1
3 210-62500 PRESSER BAR LIFTING BAR L¥PFTETY 1
4 211-56005 SIDE CONNECTING BAR S5 B e 1
5 210-62708 L INK BASE E3PFT YUIRtA 1
6 211-56104 LINK PLATE E¥PFTNVY 95T 43 1
7 181-25609 LINK COLLAR E¥P ) VAo 1
8 211-57607 S-PLUG SyTHFT 1
9 SS-7150740-SP  SCREW  15/64-28 1.=7 IRV 15/64-28 L=T 2
10 SD-0790431-SP HINGE SCREW D= 7.94 H= 4.3 vyt D=7.94 H=4.3 2
11 SN-0790431-SP HINGE SCREW D= 7.94 H#i= 4.3 27vxy™ D=7.94 H=4.3 1
12 SD-0790432-SP HINGE SCREW D= 7.94 H= 4.3 2739 D=7.94 H=4.3 1
13 210-62609 HINGE SCREW EXVITRTY YT 1
14 B3413-227-000  SPRING SUSPENSTON LNEY) L A 1
15 S5-7150740-SP_ SCREW 15/64-28 1.=7 XheF3YT 15/64-28 1.=T 2
16 SD-0800341-5P  HINGE SCREW D=8 H=3.4 vyt D=8 H=3.4 1

- 15 -



10. BELT COVER COVPONENTS
NV b AN - B

REF.NO. NOTE PART NO. DESCRTPTI1ION - AMT.
1 211-57052 BELT COVER ASM., A ATRMEAT-A (5927 e) 1
2 211-57201 BELT COVER ATAMINT- B 1
3 211-57300 BELT COVER STUD ATRMINT - Y32y 2
4 55-6110480-SP SCREW 11/64-40 L=4.3 E329° 11/64-40 L=4.3 5
5 SS-7150740-8P _ SCREW 15/64-28 L=7 U7y 15/64-28 1=7 2
6 SK-3482000-SC  WOOD SCREW D=4.8 L=20 AEYRIT D=4.8 L=20 2
7 WP-0501016-SC  WASHER 5X10.5X1 L3 H" 7 5X10.5X1 2

- 16 —



11. THREAD STAND COMPONENTS
3T B

REF.NO. NOTE PART NO. DESCRIPTION [ VA St AMT.
1 B3301-012-0A0  THREAD STAND ASM. (T U-F 73 1
2 B3307-012-000  THREAD GUIDE AMRTF APTUFA (2
3 B3310-012-000  POSITION CUP SET SCREW AMaF AVNFUFA ARYS (1
4 WS-0641560-KR  SPRING WASHER 6.4X11.9%1.5 NFETH R 6.4X11.9%1.5 (1
5 B3309-012-000  POSITION CUP AMRTF ARTUFA RTUET (1)
6 B3308-012-000  ROD WASHER AMEF ARPUFAYY (1)
7 B3306-012-000  SPOOL ROD {M2F 9ThY (1)
8 NM-6061061-SE  NUT M6 oYHs Y M6 10%X11.5X10 (0
9 B3302-012-000  SPOOL REST ROD M35 yahy (1)

10 B3312-012-000  SPOOL RETAINER A% TURT S (2)
11 B3305-012-000  SPOOL PIN A% BRR - (2)
12 B3311-012-000  SPOOL REST CUSHION PISZLIEN (2)
13 111-83209 SPOOL REST PINEIY) (1)
14 WP-0560860-SE  WASHER 5.6X12X0.8 3 Y% 5.6X12X0.8 (2)
15 WS-0531060-KR  SPRING WASHER 5.3X8.3X1 A3 FTR 5, 3%8. 3X1 (2)
16 NS-6123881-SE  NUT 3/16-28 nyph1yr 3/16-28 (2)
17 SM-9061080-SE  SCREW M6 L=10 oYas4 ke M8 L=10 (1
18 NM-6100863-SE  NUT M10 mYHIFYE M10 3v2 (2)
19 SK-3452000-SE WOOD SCREW D=4.5 1.=20 3" D=4.5 L=20 (3)
20 B3301-012-000  SPOOL_STAND {25554 (1)
21 WS-1002560-KR  SPRING WASHER 10X18X2.5 ATFBS B2 10X18¥X2.5

- 17 -~



12, TABLE COMPONENTS

RS FE

AMT.

DESCRIPTION

PART NO.

211-17502
211-53001

REF.NO. NOTE

TABLE
STAND

- 18 —



13. ACCESSORIES PARTS COMPONENTS

1 & o B £

22 23 24

\ ‘»@ﬁ‘“

|||||||||

O @0 @
0= @-9 @
O—m Q-9 @ ~
0-90@

10

||||||||||||||||||||||

oJINELn

g—=®

19

||||||||

20 21

- 19 —



REF.HO. NOTE PART KNO. DESCRIPTTIORN [ AMT.
1 105-26808 COVER FITTET Z-RRAT 1
2 B9121-141-HAO  OILER ASM. F79%Y 1
3 SK-9106503-SC  SCREW M10 L=65 oYB7RT AL M10 L=65 4
4 NM-6100011-SF  NUT W10 Y3739 M10 132 4
5 WP-1102016-SC  WASHER 11X21x2 B3 872 11X21X2 8
8 211-57508 CHAIN by 1
7 211-57607 S-PLUG SYTHTYT 1
8 B1114-517-000  NEEDLE THREAD GUIDE PIN ARPUTART - 1
g NS-6620310-SP  NUT 3/16-32 Y7y 3/16-32 1

10 210-64753 OIL POT ASH. 777994 B3 1
11 210-64704 OIL POT COVER FIUIYRT 7% (1)
12 210-64803 OIL POT F77IIR” (1)
13 B3114-761-000  FRAME THREAD GUIDE B AFFVF4 B (1)
14 210-64902 COVER STOPPER FIUIIRT TR 4RNTR (1)
15 NS-6060350-SP  NUT _3/32-56 Y739 3/32-56 (1)
16 S5-7090710-SP  SCREW 9/64-40 L= 6.8 MEFRYT 9/64-40 1.=6.8 (1)
17 210-65206 PIN FAECY (1)
18 S3-7151210-8SP  SCREW 15/64-28 L=12 I/eIFYT 15/64-28 L=12 1
19 B8101-552-000  ACCESSORY BOX PEA] ) 1
20 B9109-555-000  SCREW DRIVER, LARGE FUIANT- 274 1
21 BG106-804-000  SCREW DRIVER, SMALL FUIANT - (93-) 1
22 J1066-600-00G  HEXAGON WRENCH 5 oyPrivs b 1
23 J1066-000-00F  HEXAGON WRENCH 4 nyhyyus 4 1
24 J1066-000-00D  HEXAGON WRENCH 3 927 Lvs 3 1
25 B9112-012-000 _ WRENCH (11X14) Ya-97F A (274) 1
26 B9113-012-000  WRENCH (9X10) Va-5"% An°¥(33-) 1
27 MC-5320023-04  NEEDLE (794 NM=230-4) M (794 NM=230 4#kv4Y)) 1
28 210-57401 BOBBIN BTy 3
29 #02 B7114-012-0A0  MOTOR CONNECTING ROD ASM. VOFIRT= 9375 43 1
30 #01 210-64605 SUPPORTING ARM Yuo29% ¥H195° 1
31 #01 NS-6150430-SP  NUT 15/64-28 2YB7FYE 15/64-28 1

Nete (F5C) #01

...0Optional part
...H & M only

- 20 —

AT a P
H&M ks



NUMERICAL INDEX OF PARTS % 3l
Part No. Page Ref.] Part No. Page Ref.| Part No. Page Ref.| Part No. Page Ref.
& E No . n B No . & a NoO . B ) No .
A3222-958-000 14 18 NS-8110310-SP 14 24 S8-7110910-5P 14 40 210-45604 2 8
NS-6110420-SP 10 42 SS-7111110-TP 1 12 210-45703 2 13
B1114-517-000 20 8 NS-6120310-SP 14 23 SS-7111120-SP 4 37 210-48107 2 28
B1131-562-000 12 17 NS-6123881-SE 17 18 $S-7111120-SP 12 21 210-48206 2 27
B1156-026-000 1 7 NS-6150310-SP 12 20 SS-7111120-SP 14 2 210-46305 2 28
B1342-591-000 15 2 NS-6150430-SP 20 31 $SS-7111810-SP 14 20 210-48707 4 14
B1424-158-000 4 39 NS-6160520-SP & 28 SS-7112810-SP 14 26 210-48707 4 53
B1424-158-000 g 24 NS-6620310-SP 20 9 $$~7120910-SP 1 8. 210~48707 4 54
B1617-241-H00 8 25 NS-6680320-SP 10 49 $S-7150740-SP 15 9 210-49200 4 43
B1618-241-H00 8§ 26 NS-6680320-SP 12 18 $S-7150740-SP 15 15 210~49309 4 44
B1619-241-H00 8 9 NS-6680320-SP 14 37 SS-7150740-SP 16 5 210-49408 4 45
B1662-562-000 6 29 NS-6680410-SP 2 18 $S-7150940-SP 8 38 210-49507 4 48
B1806-038-000 10 24 NS-6680410-SP 2 31 SS-7151120-SP 4 38 210-49606 4 47
B2510-158-000 14 38 NS-6680410-SP 8 35 SS-7151120-SP 14 43 210-49705 4 48
B3114-761-000 20 13 NS-6720440-SP 4 64 $S-7151210-SP 20 18 210-49804 4 49
B3125-012-000 12 3 SS-7151550~-SP 4 27 210-49903 4 50
B3125-012-000 14 36 PS-0300201-KP 6 30 $S-7621040-SP 6 28 210-50000 4 51
B3126-012-000 12 2 PT-0401800-S0 10 47 SS-7621510-SP 10 43 210-50109 4 52
B3126-012-000 14 35 PT-0405600-SH 2 17 $S-8150410-SP 6 23 210-50505 6 1
B3129-012-B00 14 33 $$~8150710-SP 2 20 210-50604 6 2
B3201-158-000 14 4 RE-0400000-K0 2 30 $S-8150710-SP 4 24 210-50703 6 3
B3203-158-000 14 6 RE-0700000-K0 4 40 $S-8150710-SP 4 25 210-50802 6 4
B3203-232-000 14 12 RE-0700000-K0 8 33 SS-8150710~SP 4 85 210-51008 6 7
B3204-232-000 14 13 RE-0800000-K0 4 41 SS-8150710-SP 14 30 210-51107 6 8
B3205-232-000 14 14 RE-0800000-K0 4 66 SS-8150750-SP 8 40 21051206 6 9
B3206-232-000 14 15 RE-0800000-K0 4 B8 SS-8150750-SP 10 38 210-51305 6 16
B3207-158-000 14 19 RE-0800000-K0 8 30 SS-8151150-SP 8 31 210-51404 6 17
B3208-232-000 14 16 $$-8151150-SP 8§ 41 210-51503 6 18
B3209-232-000 14 17 SD-0260271-SP 10 26 S$-8151550-SP 2 15 210-51602 6 19
B3301-012-0A0 17 1 SD-06800321-SP 12 19 $S$-8151550-SP 10 35 210-51701 6 20
B3301-012-000 17 20 SD-0720193-SP 14 21 $SS-8151550-SP 10 45 210-51800 6 21
B3302-012-000 17 9 SD-0790431-SP 15 10 SS-8151550-SP 10 46 210~54408 8 16
B3305-012-000 17 11 SD-0790431-SP 15 11 SS-8660330-SP 8§ 34 210-54507 8 14
B3306-012-000 17 7 SD-0790432-SP 15 12 SS-8660330-SP 10 51 210-54606 8 11
B3307-012-000 17 2 SD-0790801-SP 8§ 27 SS-8660512-TP 4 26 210-54705 8 17
B3308-012-000 17 6 SD-0800341-SP 15 16 SS-8660522-TP 4 34 210-54804 8 18
B3309-012-000 17 5 SD-1070901~TP 2 29 $S-8660522-TP 6 22 210-54903 8 22
B3310-012-000 17 3 SK-3452000-SE 17 19 $S-8660610-TP 2 23 210-55504 10 1
B3311-012-000 17 12 SK-3482000-SC 16 6 $S-8660610-TP 4 61 210-55603 10 2
B3312-012-000 17 10 SH~-6061552~Tp 4 35 SS-8660612-TP 2 16 210~55702 10 3
B3413-227-000 15 14 SH-6061552-TP 4 62 SS-8660612-TP 6 31 210~55801 10 4
B7114-012-0A0 20 2 SM-B8061802~TP & 32 SS-8660810-TP 4 23 210-56205 10 8
B9101-552-000 20 19 SM-6081802-TP 10 36 $S-9201813-CP 4 28 210-56304 10 9
B9106-804-000 20 21 SM-8081802-TF 10 48 SS-9201813-CP 4 83 210-57005 10 15
B9109-555-000 20 20 SK-8061212-TP 4 30 $$-9202443-CP 4 29 210-57104 10 16
B9112-012-000 20 25 SH-8061212-Tp 4 32 $$-9702110-SP 2 22 210-57203 10 17
B9113-012-000 20 26 SH-8061212-TP 4 36 210~57302 10 18
B9121-141-HAO 20 2 SH-9061080-SE 17 17 TA-0290301-M0 10 40 210-57401 10 19
SM-9106503-SC 20 3 TA-1250406-R0 1 6 210-57401 20 28
€0Q-2020000-00 2 14 $$-1090410-SL. 12 24 210-57500 10 22
€Q-2020000-00 4 42 $SS-1681140-SP 2 19 WP-0501016-SC 16 7 210-57609 10 23
CQ-3030000-00 10 39 $$-2110915-SP 2 21 WP-0560860-SE 17 14 210-57708 0 4
CS-1111019-SH 8 43 SS-2110920~TP 10 37 WP-1102016-SC 20 5 210-57906 10 44
CS-1471012-SH 8 42 SS-4080610-SP 14 41 ¥S-0531060-KR 17 15 210-59001 12 1
CS-1471012-SH 10 50 SS-5060410-SP 14 9 WS-0641560-KR 17 4 210-59001 14 34
CS-1801211-SH 422 SS-6080410-SP 14 28 ¥S-1002560-KR 17 21 210-59100 12 4
SS-6110480-SP 16 4 WZ-0430390-Kp 1 11 210-59209 12 5
D1129-141-EA0 12 16 SS-6110610-TP 8 39 210-59308 12 6
D2443-141-E00 14 10 SS-6110710-TP 4 33 105-19502 2 25 210-59407 12 7
D2446~141-E00 4 31 S$-6121210-SP 6 24 105-29808 20 1 210-59506 12 8
$S-6121610-SP 8§ 36 111-83209 17 13 210-59605 12 9
J1066-000-00D 20 24 SS-6151142-TP 10 52 181-25609 15 7 210-59704 1210
J1066-000-00F 20 23 SS-6151920~SP 1 g9 210-59803 12 11
J1066-600-00G 20 22 $SS-6621840-SP 8 37 210-26901 8 23 210-59902 12 12
SS-6660622~TP 6 27 210-40555 2 11 210-60009 12 13
MC-5320023-00 4 5 SS-7090810-SP 12 22 210-41850 10 27 210-60108 12 14
MC-5320023-04 20 27 SS-7090710-SP 1 10 210-42908 14 1 210-60207 12 15
SS-7090710-SP 12 23 210-44508 2 1 210-61007 14 5
NM-6081061-SE 17 8 SS-7090710-SP 12 25 210-44607 2 2 210-61056 14 3
NM-6100011-SF 20 4 SS-7090710-SP 14 42 210-44706 2 3 210-61106 14 7
NM-6100663-SE 17 18 SS-7090710-SP 20 16 210-44805 2 4 210-61205 14 8
NS-B060350-SP 20 5 $S-7091410-SP 6 25 210-44904 2 5 210-61403 14 25
NS-8080210-SP 14 1] ISS-7110540-SP 4 89 210-45109 2 7 210-61502 14 27
NS-6090310-SP 6 26 $S-7110840~SP 4 87 210-45406 2 12 210-61601 14 29
NS-6110310-SP 14 22 85-7110840-5P 8 29 210-45505 2 10 210-61700 14 32

- 21 —




NUMERICAL INDEX OF PARTS % 3l

Part No. Page Ref., Part No. Page Ref.| Part No. Page Ref.| Part No. Page Ref.
& B B No. o & ] No . & B B No. % B B No.

210-61759 14 31 211-56005 15 4
210-61908 14 39 211-56104 15 6
210-62500 15 3 211-57052 16 1
210-62604 15 13 211-57201 16 2
210-62708 15 5 211-57300 16 3
210-62807 15 1 211-57508 20 6
210-646805 20 30 211-57607 15 8
210-64704 20 11 211-57607 20 7
210-64753 20 10 211-58001 18 2
210-64803 20 12 211-60106 1 3
210-64902 20 14 211-60205 1 4
210-65208 20 17 211-60304 1 13
210-90253 ) 1 211-61609 4 11
210-91707 b 6 211-61708 4 12
210-91806 2 24 211-61807 4 15
210-92002 4 1 211-62003 & 7
210-92101 4 2 211-62300 8 13
210-92200 4 3 211-63001 10 13
210-9230% 4 4 211-65303 4 21
210-92408 4 6 211-65402 6 6
210-92507 4 7 211-65501 6 14
210-92606 4 8 211-65550 6 13
210-92705 4 9

210-92804 1 10

210-93000 4 13

210-93208 4 16

210-93307 4 17

210-93406 4 18

210-93505 4 19

210-93604 4 20

210-93901 4 55

210-94008 4 56

210-94107 4 57

210-94701 4 58

210-94800 4 59

210-94909 4 60

210-95005 6 5

210-95104 6 11

210-95153 & 10

210-97506 6 12

210-97506 6 15

211-17502 18 1

211-33004 1 2

211-51006 1 5

211-51402 2 9

211-51907 8 1

211-52004 8 2

211-52103 8 3

211-52251 8 4

211-52400 8 5

211-52509 8 6

211-52707 8 8

211-52806 8 10

211-52905 8 12

211-53606 8 15

211-53705 8 19

211-53804 8 20

211-53603 8§ 21

211-54000 10 5

211-54109 10 6

211-54208 10 7

211-54307 .10 10

211-54408 10 11

211-54505 10 12

211-54703 10 14

211-54802 10 20

211-54801 10 21

211-55007 10 25

211-55106 10 28

211-55205 10 29

211-55304 10 30

211-55403 10 31

211-55502 10 32

211-55601 10 33

211-55700 10 34

— 22 —










JUKI CORPORATION
INTERNATIONAL SALES DIVISION
8-2-1, KOKURYO ~ CHO,
CHOFU — SHI, TOKYO 182, JAPAN
PHONE : 03 (3430) 4001~5

FAX : 03 (3430) 4903. 4909. 4914
TELEX : J22967

JUKI =4 B e A 5
T182 BFEHAEMMEBEES-2-1 TEL. 03-3480-1113(F 1 VLA /)
TEL. 03-3480-1111 (L&)

HELRD, ST
To order or for further .
information,

please contact:

FZONR=VURANIBFRERDDFELN<EETIENHNET .
* The description covered in this parts list is subject to change for improvement of the commodity without notice.
#*ZON—YURNZ9E S SREOBR TR THRE - DRILAEOTT,

* This parts list is edited and printed in accordance with the product specifications as of September 1994,

Printed in Japan(Te)






